DOWLHKM FILE No: XXX—XX

0:\29\50093—01\65CAD\Civil \SC14—GN—CV—WA—50093-01.dwg _PLOT DATE 2019—2—7 14:56 SAVED DATE 2018-11-16 12:25 USER: dwheeler

WATER TREATMENT PLANT IMPROVEMENTS

A
fg 14
T ®

CITY OF THORNE BAY, AK

CITY OF THORNE BAY, ALASKA

NOVEMBER 2018

WVILLAGE SAFE WATER
CITY OF THORNE BAY IN COOPERATION WITH THE
o, ALkSEA 9501 STATE OF ALASKA
: DEPARTMENT OF
ENVIRONMENTAL CONSERVATION

VILLAGE SAFE
WATER PROGRAM

PROJECT
LOCATION

GENERAL SHEETS ARCHITECTURAL SHEETS (CONT.)
SHEET DESIGNATION TITLE SHEET DESIGNATION TITLE
0 ) COVER SHEET 38 A0B ELEVATIONS
1 cot GENERAL NOTES, LEGEND & ABBREVIATIONS 39 A07 BUILDING SECTIONS
2 Go2 OVERALL SITE PLAN 40 A08 DOOR SCHEDULE
3 603 PROCESS FLOW DIAGRAM & DESIGN CRITERIA 4 AD9 DETAILS
[...]
WHERE CONDITIONS ARE ENCOUNTERED WHICH APPEAR DIFFERENT FROM THOSE INDICATED ON THE PLANS OR IN THE SPECIFICATIONS, THE CONTRACTOR SHALL
NOTIFY THE ENGINEER PRIOR TO THE PERFORMANGE OF WORK.

CONSTRUCTION SAFETY AND SANITATION FACILITIES SHALL BE PROVIDED BY THE CONTRACTOR AND MAINTAINED PER THE REQUIREMENTS OF AUTHORITIES HAVING
JURISDICTION.

THE CONTRACTOR SHALL PROTECT ADJACENT PRIVATE AND PUBLIC PROPERTY FROM DAMAGE DURING CONSTRUCTION. ANY DISTURBED PROPERTY OR SECTION
CORNERS ARE TO BE RESET BY A PROFESSIONAL LAND SURVEYOR LICENSED IN THE STATE OF ALASKA AT THE CONTRACTORS EXPENSE.

THE CONTRACTOR SHALL BE RESPONSIBLE FOR CONTACTING ANY AND ALL UTILITIES IN THE AREA PRIOR TO BEGINNING ANY WORK ON THIS PROJECT.
THE CONTRACTOR SHALL REPLAGE EXISTING FENCING AND ROADSIDE APPURTENANCES DISPLACED OR DAMAGED BY CONSTRUCTION.

ALL AREAS OF DISTURBANCE SHALL BE RECLAIMED TO A CONDITION THAT IS EQUAL TO OR BETTER THAN THE ORIGINAL. TOPSOIL IS TO BE SALVAGED AND
REPLACED.

ANY REMOVED STRUCTURES SHALL BE DISPOSED OF OFF THE SITE IN A LAWFUL MANNER.
CONTRACTOR SHALL BE RESPONSIBLE FOR DUST CONTROL, USING WATER OR OTHER METHODS APPROVED BY THE ENGINEER.
CONTRACTOR SHALL PROVIDE A SET OF AS—BUILT DRAWINGS PRIOR TO THE FINAL ACCEPTANCE AND FINAL PAYMENT.

THE CONTRACTOR SHALL COMPLY WITH ALL CONDITIONS IDENTIFIED IN THE OWNER OBTAINED PERMITTING, IF APPLICABLE, SEE THE PROJECT SPECIFICATIONS FOR
ADDITIONAL DETAILS.

ALL ABANDONED PIPES AND VALVES SHALL BE EITHER REMOVED COMPLETELY, OR PLUGGED WITH CONCRETE AND ALL VALVE BOXES SHALL BE REMOVED.

ALL CONSTRUCTION SHALL BE IN COMPLIANCE WITH 18 ALASKA ADMINISTRATIVE CODE 72, WATER QUALITY STANDARDS, AS AMENDED APRIL 6, 2018.

ALL COMPONENTS IN DIRECT CONTACT WITH UNTREATED OR TREATED WATER SHALL BE CERTIFIED BY ANSI TO ANSI/NFS STANDARD 61, OR AN ENGINEER APPROVED
EQUIVALENT.

PROJECT
LOCATION

VICINITY MAP

WATER LAKE

THORNE BAY, AK

CITY OF THORNE BAY

ALL COMPONENTS IN DIRECT CONTACT WITH UNTREATED OR TREATED WATER SHALL MEET THE REQUIREMENTS OF THE "REDUCTION IN LEAD IN DRINKING WATER ACT".

BUILDING STRUCTURE
OR EQUIPMENT MAY BE
HIDDEN FOR CLARITY

GENERAL PIPING ISOMETRIC LEGEND

BUILDING STRUCTURE

NEW OR RELOCATED
PIPING & EQUIPMENT

EXISTING PIPING & EQUIPMENT
TO REMAIN IN PLACE

EXISTING PIPING & EQUIPMENT
TO BE REMOVED (DEMOLITION)

VILLAGE SAFE WATER

GENERAL PROJECT LEGEND

EXISTING ITEMS PROPOSED ITEMS
EXISTING BUILDING OUTLINE PROPOSED BUILDING OUTLINE
777777 EXISTING EDGE OF GRAVEL PROPOSED EDGE OF GONCRETE
DEMOLITION PROPOSED CONCRETE HATCH
EXISTING STRUCTURE PROPOSED EDGE OF GRAVEL
EXISTING EDGE OF BEDROCK PROPOSED GRAVEL HATCH

[

————D —— EXISTING DRAIN LINE £ PROPOSED ELECTRIC LINE
® EXISTING MANHOLE —>——D —— PROPOSED DRAIN LINE
w EXISTING WATER LINE @ PROPOSED DRAIN CLEANOUT
X EXISTING WATER VALVE (OPEN) ——=—=—— PROPOSED DRAINAGE SWALE
M EXISTING WATER VALVE (NORM. CLOSED) PROPOSED EQUIPMENT

=zA EXISTING GRAVEL HATCH
DEMOLITION

EXISTING PIPING & STRUCTURE
————— EXISTING HIDDEN PIPING AND/OR EQUIPMENT

——— — — EXISTING CENTERLINE

PROPOSED PIPING
— — — — — PROPOSED HIDDEN PIPING AND/OR EQUIPMENT
PROPOSED CENTERLINE

DETAIL AND SECTION DESIGNATION

SECTION OR
SECTION OR
PETAL NUMBER% /(DETA\L NUMBER
A SECTION OR DETAIL A i

SH1J  SCALE %
SHEET NUMBER OF SECT\ONM SHEET NUMBER OF SECTION

OR DETAIL DRAWING OR DETAIL DRAWING

COMMON ABBREVIATIONS

ABAND. ABANDON IN—PLACE EL. ELEVATION NF NANOFILTRATION
BH BOREHOLES EX. EXISTING NW NORTHWEST

C COMMUNICATION FFE FINISHED FLOOR ELEVATION 0O.D. QUTSIDE DIAMETER
C.B. CATCH BASIN FG FINISHED GRADE S SOUTH OR SEWER
CL CENTERLINE FL FLOWLINE S= SLOPE

CcL CLASS FT FEET SD STORM DRAIN
CONC CONCRETE HDPE HIGH DENSITY POLYTHENE SE SOUTHEAST

cs CARBON STEEL LLE. INVERT ELEVATION SF SQUARE FEET

cYy CUBIC YARDS INV. INVERT S.S. STAINLESS STEEL
DEMO DEMOLITION INV. EL. INVERT ELEVATION STA. STATION

DIA. DIAMETER LF LINEAL FEET STL STEEL

D.I. DUCTILE IRON PIPE MECH MECHANICAL sw SOUTHWEST

E EAST / EASTING MH MANHOLE Sy SQUARE YARD

EG EXISTING GRADE MiIN. MINIMUM TYP. TYPICAL

EL. ELEVATION N NORTH / NORTHING T0S TOP OF SLAB
ELEC./E ELECTRICAL NE NORTHEAST @ AT

[FINAL BID SET]

APPROVED FOR CONSTRUCTION

&
2
N
et 8
":) < g o8
% o\
e
gsg
353
R
525
EH
g:

' DOWL
AEcie®

LEGEND AND
ABBREVIATIONS

WTP IMPROVEMENTS
GENERAL NOTES,

BY | DATE
CN |3-18
CN [11-18

REVISION

l65% REVIEW SET
FINAL BID SET

2019-01-08] [95% AGENCY SUBMTTAL{CN |5-18

1529.50093.01

Project
No.

Date
Designed
Drawn
Approved




APPROX LOCATION OF EXPOSED BEDROCK

CITY OF THORNE BAY

EXISTING WATER
STORAGE TANK
F.F.E=233.50"

PROJECT IMPROVEMENT AREA

PSS S g
/;/i/// """"""" ;
/oS S 3

//// \\ :
/
bl \\, ;

907-374-0275

\ =
- \ 3
S \ 3
Lo\ e 0
\ &-bio 2\ % ol
I\ EXISTING o, \: o H
W\ BASIN #1 T R i
> \ EL-187.0° A \\ °
Ve - 2\ e W <
- N LA o R ——||»
s \ \ ! | EXISTNG \ 2 \\ L Z
/ NN /1 / | BASN 42 \ \\ 2\ 2 — i M
/ \ RN 7/ /! EL=184.0" | - s E
= ! o \\ — a0RD A
N N Y i _ £S = w w
/ N —/ I M =
/ N\ s ! / = = -4z
| N T /// =" S :(‘ 5
N~ === - o Yo
I T~ — z RS e g w
EX 10",\\0(\@0 <0 =0 —=— == 0 7 R =
- 10" 70 outFa | e TR > a O
\ / — ~ =
\ EXISTING v T~ S <
N STORAGE s ~ . — ~ CONTRACTOR TO FIELD VERIFY EXISTING
\ YARD / PIPING & BYPASS VALVE ARRANGEMENT. MBEEE
N V REMOVE EXISTING RAW WATER BYPASS VALVE b
N Pie AND PIPING. BUIND FLANGE EACH SIDE. Slmlolc
N _ &|3|3|3
Pe
Sl - g
H
S
BHEH
HE
M
818
73
/ / Pra: »%i - . % E -
i // \1« i wo § 20 %
) - o e 2 = 2
/ // S - OVERALL SITE PLAN f2 2 82 8
o ~ _— pe—— — ez 3 & &5 2
LT e g FINAL BID SET] | —-
e — o

SOALE I FEET APPROVED FOR CONSTRUCTION




-
NOTES: g
1. RAW WATER PUMP RATED 40 — 70 GPM, 3HP MOTOR. -
2. AGING TANK NOMINAL VOLUME OF 2,500° GALLONS. o
3. THREE MULTI-MEDIA FILTERS, 60°DIA X 60" T/T. « =
4. NEW BOOSTER PUMP, PART OF NF VENDOR SKID PACKAGE, 15 HP. (=%
5. NEW SKID MOUNTED NF FILTER SYSTEM WITH CIP & ANTI-SCALANT PACKAGES. T
DESIGN CRITERIA 6. EXISTING CLEARWELL / STORAGE TANK, 286,000 GAL., 52' DIA. X 18’ TALL. =
EXISTING e
80 GPM RAW WATER CLEARWELL o
DESIGN FLOW (NORMAL OPERATION)  pOLYMER FEED (WT-001) >
- —H E
NANOFILTRATION SYSTEM DESIGN 3 =
CONDITIONS i
TURBIDITY < 0.1 NTU T o
COLOR <5 PCU f
HARDNESS ~ 9.75 - 10 mg/! i T - BYPASS VALVE
ALKALNITY 32 - 33 mg/i y N ‘ EXIST BACKWASH PUMP (NORMALLY CLOSED)
S 38 - 60 mg/l [ EXISTING \ ‘ >4
Toc 4t0 7 ma/ \ AONG TANK |
TEMPERATURE 3.5 °C to 12.2 C \ / ‘ CHLOR‘NE &
[ . e —
PH 55 to 6.5 \ / l D\ 500 S m
‘ ‘ ‘ pH / TEMP.
I §( o
r + \ \ w o
[ v | ! H&) E
[ \ — \ \
| DIEASS VALE B<—#=TO DISTRIBUTION
| | | (NORMALLY CLOSED) 51 GPM r
Lo ‘ EXISTING | ! EXISTNG| | | EXISTING | - N — 25
FILTER FILTER FILTER acd
‘ | (Fos00)| | ‘ roson| | ‘ (PF_502) [ NANOFILTRATION SKID PACKAGE aﬁi
H H — NEW NF SKID W/ CIP SYSTEM %3
‘ i T T \ - / %
- ! ‘ (. I \ %
| | I
| 7 R | T | [ T
RAW WATER LINE [ - ‘ -+ ‘ — \ \
PURGE OUTLET |
CAM=LOCK ‘ RS | rure | ! TURB | |
FITTING | | | 9 GPM
EXISTING RAW ‘ ‘ | ! [ ! TO WASTE BASINS
WATER PUMP | | | | -
60 GPM | | NEW BOOSTER PUMP ;
| ‘ ‘ u
g
4
NEW BLOWER
(B-200) _ Yy y_ _ vyrvyv_ __ ___  __ [ [ [ - - - - - — = TO WASTE BASINS (%))
£ <
pd =
OPERATIONAL_DESCRIPTION: WATER_TREATMENT PLANT PURGING VALVES: _TWO 6" VALVES IN INTO THE TANK WHEN T 1S DRAINED DOYN FOR CLEANING. éhﬁ%gmé?ov@ivs?g %E ?(LJO%DwQNN?\NLHTEESH%ET:ORNEDS\%QWS w % o ox
%Eg‘éﬁ/‘NvéA;E%M?ROSYEYEALaRMEAC(”ETHRECSLEE&YQOA‘EL‘ES THE WTP, ONE ON THE DOWNSTREAM END OF THE TEE RUN OF PRESSURE FILTRATION: FLOC—LADEN WATER ENTERS THE THE MEDIA. AN INDIVIDUAL FILTER VESSEL CAN BE = 3 Lll_J
SCREEN HUNG BELOW THE DOCK FROM WATER LAKE THROUGH THE RAW WATER LINE AND THE OTHER ON THE TEE BRANCH, PRESSURE FILTERS WHICH ARE NORMALLY ON—LINE IN PARALLEL. ~ BACKWASHED AND CONDITIONED WHILE THE OTHER TWO FILTER w ==
APPROXIMATELY 2,400 FEET OF 8°PIPE TO THE WATER ARE USED TO ALLOW PURGING OF THE RAW WATER LINE WHEN THE HEAD SPACE IN THE FILTER VESSELS ABOVE THE FILTER VESSELS ARE ONLINE IN FILTRATION MODE. AFTER > n < x
REATMENT PLANT. THE PURGING OPERATION IS UNDERWAY. THE DOWNSTREAM MEDIA PROVIDES AN ADDITIONAL 7 MINUTES OF RESIDENCE TIME ~ CONDITIONING, THE FILTER RETURNS TO NORMAL FILTRATION O pHro
: VALVE IS CLOSED, THE BRANCH VALVE IS OPENED, AND THE FOR_FLOC FORMATION. " FLOC-LADEN WATER FLOWS THRoUGH ¥ W0 =
NSMISSION : . NEW SCREEN IS ISOLATED WITH TWO NEW 3" VALVES TO ALLOW LAYERED FILTER MEDIA, ANTHRACITE, QUARTZ SAND, GARNET,
AR TRANSMISSION PLL‘JNREGEPDURPES\%D\CLHLEYB(WZE v APPROXMATELY 750 GPM OF MIXED AR, WATER. AND PIPELINE AND GRAVEL UNDERBED LAYERS BEFORE IT EXITS THE FILTER NANOFILTRATION MEMBRANE SKID: THIS PROJECT ADDS A NEW L O<p
o SEDIMENT TO BE PUMPED THROUGH THE PIPELINE AND TO THE VESSEL THROUGH THE UNDERDRAIN SCREENS. FILTERED WATER NANOFILTRATION_ MEMBRANE SKID TO FILTER OUT ADDITIONAL = 0O ol
YEAR) TO REMOVE DEPOSITED ALGAE AND PLANT MATTER THAT DISPOSAL FIELD. FLOWS THROUGH A FLOW CONTROL VALVE WHICH MAINTAINS A TOC IN_THE WATER PRIOR TO CHLORINATION. DETAILS OF THE - n
ég&/gggDLASTEELSF‘NPRTQ‘ENE‘NPEUM/; EAA%&EMDOHET% iNg‘RNAEN ’ CONSTANT RATE OF 20 GPM THROUGH THE FILTER MEDIA IN OPERATION OF THIS SYSTEM ARE PROVIDED IN THE OPERATING o g L
DR G N Jon OOKED UP TO & BRANCH & COAGULANT INJECTION AND STATIC MIXER: THIS STEP IS THE EACH VESSEL. A VARIABLE AREA FLOWMETER IS USED TO MANUAL. = (=]
IS SET ON THE DOCK AND CONNECTED 70O THE PUMS THIS BEGINNING OF THE WATER TREATMENT PROCESS. A COAGULANT MANUALLY MONITOR FLOW AND SET THE FLOW RATE. FILTERED ;
- POLYMER IS INJECTED INTO THE RAW WATER AT THE INITIAL WATER THEN FLOWS TO THE NF SKID FOR FURTHER TREATMENT DISINFECTION: A 12.5% SOLUTION OF SODIUM HYPOCHLORITE IS
PORTABLE PUMP DELIVERS 750 GPM AT 80 FT OF HEAD TO THE  qrin o™l vee "THE COAGULANT IS FED INTO THE INJECTION TO REMOVE ORGANICS. A TURBIDIMETER MONITORS TURBIDITY OF  INJECTED AT THE FINAL STATIC MIXER FOR DISINFECTION OF THE —=T=
RAW WATER LINE. PURGING WATER AT 750 GPM (ABOUT 6 POINT NEAT BY A CHEMICAL FEED PUMP. A RAW WATER INLET THE FILTERED WATER FROM EACH FILTER VESSEL AND THE FILTERED WATER (1—LOG INACTIVATION OF GIARDIA UNDER THE HN
FT/S VELOCITY) IS PUMPED FROM WATER LAKE THROUGH THE FLOW METER REPORTS THE FLOW RATE AND CAN BE USED TO COMBINED FILTERED WATER STREAM. A FILTERED WATER FLOW SWTR). IF DESIRED, A SODA ASH SOLUTION CAN ALSO BE Slolwlc
LINE TO A DISCHARGE POINT AT THE WATER TREATMENT PLANT.  pACE THE CHEMICAL FEED PUMP. A STREAMING CURRENT METER IS PROVIDED TO RECORD THE AMOUNT OF FILTERED INJECTED FOR INCREASING THE PH OF THE WATER FOR =lzlzlz
DETECTOR CAN ALSO BE USED TO ADJUST COAGULANT FEED WATER PRODUCED, AS WELL AS THE TOTAL FLOW RATE. CORROSION CONTROL PURPOSES. 2 ; 2
TRANSMISSION LINE_AIR _RELEASE / VACUUM BREAKERS: THE RATES BY OPTIMIZING THE NET CHARGE ON THE COATED E
RAW WATER TRANSMISSION LINE HAS A HORIZONTAL SECTION AT (i | OIDAL MATERIAL (MAINLY COLOR, TURBIDITY, AND PRESSURE FILTER CLEANING. _ WHEN THE PRESSURE FILTERS WATER STORAGE AND DISTRIBUTION: TREATED WATER THEN =
ITS HIGH POINT. AT EACH END OF THIS HORIZONTAL LINE ARE COAGULANTS) IN THE WATER. THE STATIC MIXER CREATES ARE FULL OF CONTAMINANTS (EITHER HIGH DIFFERENTIAL FLOWS INTO A 280,000 GALLON WATER STORAGE TANK. A 2|63
TWO AIR RELEASE / VACUUM BREAKER VALVES IN ORDER TO STRONG EDDY CURRENTS, THOROUGHLY MIXING COLLOIDAL PRESSURE OR TURBIDITY BREAKTHROUGH) THE FILTRATION CIRCULATING PUMP CONSTANTLY CIRCULATES 50-GPM 8lz|5|5
PURGE THE LINE OF AIR DURING STARTUP, OPERATIONS, AND TO  CONTAMINANTS AND COAGULANT. OPERATION STOPS AND BACKWASH BEGINS. MOTORIZED VALVES  fuROUGHOUT THE TANK TO KEEP 1T THOROUGHLY MIXED. A NEW HEE
ALLOW AR INTO THE TRANSMISSION LINE WHILE IT IS BEING ARE PROVIDED TO ADJUST THE FLOW FOR EACH OF THE : EHE
DRAINED. FOLLOWING SEQUENCES: WATER LEVEL TRANSMITTER PROVIDES AN INDICATION OF TANK glgl=
) REACTION / AGING TANK: A 2,500 GALLON BAFFLED REAGTION LEVEL AND A SIGNAL TO START OR STOP THE WATER weae| 2
DEER CREEK BRIDGE CROSSING: THE RAW WATER LINE CROSSES T ppadnee pianeiar 12 Fon THE COAGULATION WATER ABOVE THE ANTHRACITE FILTER MEDIA LAYER IS DRAINED EE
OVER A STEEL TRUSS BRIDGE SPANNING DEER CREEK. A PROCESS TO TAKE PLACE. AT 60 GALLONS PER MINUTE FLOW DOWN, THE AIR BLOWER STARTS AND RUNS FOR APPROXIMATELY ~ TREATMENT PLANT. WATER FLOWS OUT OF THE STORAGE TANK S—
PORTABLE ELECTRIC SUMP PUMP IS HANGING ON THE BRIDGE IN . . ERE
RATE, THE TANK PROVIDES 41 MINUTES OF RESIDENCE TIME, 2 MINUTES, THE BLOWER STOPS, A SLOW FILL AT 75 GEM OF THROUGH A NEW FLOW METER / TOTALIZER AND INTO THE 8-IN EI
CASE THE WATER LAKE RESERVOR IS NOT AVAILABLE. THE WHICH JAR TESTS HAVE SHOWN TO BE ADEQUATE TME TO FORM  POTABLE WATER FROM STORAGE GENTLY ELIMINATES TRAPPED BURIED POTABLE WATER DISTRIBUTION MAIN TO TOWN i
PORTABLE PUMP WOULD BE LOWERED INTO DEER CREEK AND FLOG THAT IS LARGE ENOUGH TO BE FILTERED. A COMBINATION AR IN THE FILTER MEDIA AND FILLS THE HEAD SPACE ABOVE : g 9
N g
USED TO PUMP WATER TO THE WATER TREATMENT PLANT IN AR RELEASE / VACUUM BREAKER VALVE PROVIDES FOR THE THE FILTER MEDIA (ABOUT 3 MINUTES), A CLA—VAL PROVIDES g g 3 5
EMERGENCY CASES ONLY. VENTING OF AR OUT OF THE TANK AND ADMITTANCE OF AIR 240 TO 300 GPM OF BACKWASH FLOW (AS DESIRED) THROUGH D S
THE FILTER MEDIA AND OUT OF THE FILTER VESSEL TO WASTE. %0 R H
WHEN THE BACKWASH OPERATION IS COMPLETE, £ 8 8 8 ¢

[FINAL BID SET|

APPROVED FOR CONSTRUCTION




RIE
8" CRUSHED AGGREGATE BASE (4" TYP.) 3" MAX. z
COURSE (1—1/2" MINUS). SLOPE AWAY FROM BX6 Wi.4 x WI.4 FINISHED L L
WELDED WIRE FABRIC
CAUTION ! 11 /_tz:f.i@fé VARIES —’——’/ BUILDING AT 2% GRADE »
EXISTING UTILITIES IN AREA / / CONCRETE SIDEWALK 4" SEE NOTE 3 * «
CONTRACTOR RESPONSIBLE FOR / y r \ / PVC CAP (=%
UTILITY LOCATES PRIOR TO { 7/ - - —X — COMPACTED BACKFILL E
AND DURING CONSTRUCTION 7 O | X=X = = (22— (SEE SPECS) 7
e » g
L7 N , ] 47 PVC c~E
45 ELBOW CLEANOUT o
NOTES: B 4\\><\\4\///\ 4\\\) 2 {x\ \/t‘\/n//\ SR ANT E -
UTILITIES AND ELEVATIONS SHOWN ARE BASED ON 1 \\/\\4\\///\\//\\\/ 6" —3%" CRUSHED P PG WYE =
RECORD DRAWINGS. A AGGREGATE X 45 ELBOW
2. CONTRACTOR SHALL FIELD VERIFY EXISTING UTILITY COMPACTED SUBGRADE. SEE NOTE 2. NOTES:
LOCATIONS AND WATER MAIN CROSSING ELEVATIONS NOTE: 1. COMPACT SUBGRADE OR BASE COURSE TO 95% OF MAXIMUM DRY
PRIOR TO GONSTRUCTION 1. PRIOR TO PLACEMENT OF AGGREGATE BASE COURSE, ALL DENSITY, +2% OF OPTIMUM MOISTURE CONTENT, PER ASTM D698,
TOPSOIL _AND DELETERIOUS MATERIAL SHALL BE REMOVED. 2. CONTRACTION JOINTS SHALL BE PLACED AT 10' MAX INTERVALS AND SPOOL, LENGTH AS REQ'D
2. COMPACT SUBGRADE OR BASE COURSE TO 95% OF SHALL HAVE A MINIMUM DEPTH OF 3/4” AND MINIMUM WIDTH OF 1/8". '
MAXIMUM DRY DENSITY, £2% OF OPTIMUM MOISTURE 3. SIDEWALKS IN FRONT ADJACENT TO OVERHEAD DOORS SHALL BE 8" THICK.
CONTENT, PER ASTM DB3B.
(1) TYPICAL GRAVEL SECTION 7\ TYPICAL SIDEWALK {3\ _TYPICAL DRAIN CLEAN-OUT
CVALE =TS T0T] NS
&
1 s W
VARIES(12"TYP) g l."
2:1 SLOPE SURROUNDING GROUND <] m
ELEVATION VARIES 3
} ~
z SWALE DISCHARGE peee vy
INVERT EL=230.15 SR,
S e,
e 5\ idis ok,
P >~ 2 F480
- ~ SWALE START 2. bH ]
P S APPROX LOCATION OF EXPOSED BEDROCK INVERT EL=232.05 A xgﬂi 'EZ
NOTES: W, ../«é“'
// T T T~ \\ 1. ALL TREES, BRUSH, STUMPS, OBSTRUGTIONS, AND OTHER OBJECTIONABLE MATERIAL % yih el
4 \ SHALL BE REMOVED AND DISPOSED OF SO AS NOT TO INTERFERE WITH THE PROPER Rty
@Y FUNCTIONING OF THE SWALE FLOW CHANNEL.
/ RO, CONSTRUCT GRAVEL ACCESS PAD, 2. THE SWALE SHALL BE EXCAVATED OR SHAPED TO LINE, GRADE AND CROSS SECTION
/ %OQQ APPROX. 740 SF, SEE DETAIL 1/C01 AS REQUIRED, MEETING THE CRITERIA SPECIFIED HEREIN AND BEING FREE OF BANK
/ O500= 35 PROJECTIONS OR OTHER IRREGULARITIES WHICH WILL IMPEDE NORMAL FLOW.
/ 50 o 3. FILL, IF NECESSARY, SHALL BE COMPACTED BY EARTH MOVING EQUIPMENT.
OQ % BEGIN SWALE 4. ALL EARTH REMOVED AND NOT NEEDED ON CONSTRUCTION SHALL BE PLACED SO
/ (OR®] . THAT IT WILL NOT INTERFERE WITH THE FUNCTIONING OF THE SWALE FLOW CHANNEL.
ASISNe el d
/ / 0000 X7 =232.1
| ; DRSTOSC (2 _TYPICAL DRAINAGE SWALE 3
QOQOQQ C01/ NTS
[ | 520509 0
4 r LIRS, N o)
t OQDOOO .20 4” SIDEWALK g
| QDOO =, g
\ EXISTING WATER Q & 4"3 CLEANOUT, =
STORAGE TANK ;
/ \ FF.E=233.50 SEE DETAIL 3/CO1 E.G. EL=236.1%
Vi \ N\ E.G. EL.=237.5% ()
Y \ E.G. EL.=235.7% E -
// ~ g4 g
—
// 4" PVC\ E o
1.E.=230.4